Fareast Boats

Anodized aluminum U bolt

Part No. 1

Product details >

6x25 mm screw for fixing std. and new wave plate (device for standard plate shown in diagram)

Part No. 2

(device for standard plate shown in diagram)

Product details >

Revolving footstrecher with aluminium steering plate complete with shoes

Product details >

Rowing shoes with aluminium steering plate

Product details >

Pair of rowing shoes complete with aluminium rectangular plate

Product details >

Pair of rowing shoes complete with aluminium pentagonal plate

Product details >

Footstretcher complete with rowing shoes mounted on rectangular plate

Product details >

Footstretcher complete with rowing shoes mounted on pentagonal plate

Product details >

Pair of rowing shoes mounted on carbon plate with old style steering system

Product details >

Pair of rowing shoes mounted on carbon plate

Product details >

Stretcher complete with rowing shoes mounted on carbon plate

Product details >

Steering stretcher complete with rowing shoes mounted on carbon plate with old style steering system

Product details >

Carbon board

Part No. 3

Product details >

5x20mm screw for mounting U bolt

Part No. 4

Product details >

Washer Ø 5mm for mounting U bolt

Part No. 5

Product details >

Nut Ø 5mm for mounting U bolt

Part No. 6

Product details >

Aluminum crossbar

Part No. 7

Product details >

Quick release eccentric lever

Part No. 8

Product details >

Pin for quick release eccentric lever

Part No. 8 bis

Product details >

Nylon tube plug

Part No. 9

Product details >

Bolt 6x25mm TQ

Part No. 10

Product details >

Screw 4X35mm for mounting stretcher bracket for F11, F13, F17 (if for athletes <90Kg), F30, F31, F36

Part No. 11

Product details >

Screw 4X25mm for mounting stretcher bracket for all boats except the previous ones

Part No. 11

Product details >

Ø4mm washer

Part No. 12

Product details >

Ø4mm keps nut self locking

Part No. 13

Product details >

4x16mm screw, for wing nut fixing

Part No. 14

Product details >

Stainless steel wing nut

Part No. 15

Product details >

3.5x19 mm screw for mounting keel bracket

Part No. 16

Product details >

Plastic bracket (1 piece)

Part No. 17

Product details >

Rectangular plug for stretcher bracket

Part No. 20

Product details >

Nike rowing shoes

Part No. 21

Product details >

Self-locking nut M6

Part No. 22

Product details >

Cross head screw M6x25 with countersunk head

Part No. 23

Product details >

Pair of discs (upper and lower) for

Parts No. 24 and 27

Product details >

Pair of discs (upper and lower) for

Parts No. 24 and 27

Product details >

"New wave" steering stretcher, new model of Adidas

Part No. 25

Product details >

Lower disk for

Part No. 27

Product details >

Carbon plate for

Part No. 26

Product details >

Carbon plate for

Part No. 26

Product details >

Carbon plate for

Part No. 26

Product details >

5x16mm screw for fastening the

Part No. 28

Product details >

Inner shoe washer

Part No. 29

Product details >

M6 x30 flange bolt, for mounting standard steering shoe stretcher

Part No. 30

Product details >

Steering shoe stretcher, standard

Part No. 31 and 32

Product details >

Carbon wedge to level the thickness of the steering shoe

Part No. 33

Product details >

Ø6 mm hex nut for mounting standard steering shoe stretcher

Part No. 34

Product details >

Lowered Ø6 mm hex nut for mounting standard steering shoe

Part No. 34

Product details >

Carbon plate 7 holes for f15

Part No. 35

Product details >

Carbon plate 7 holes for F13 and F36

Part No. 35

Product details >

Carbon plate 7 holes for all boats except the previous ones

Part No. 35

Product details >

5x10 screws for fastening the standard shoe system

Part No. 36

Product details >

Aluminium plate 245mm, rectangular

Part No. 38

Product details >

Aluminium plate 260mm, rectangular

Part No. 38

Product details >

Aluminium plate 270mm, rectangular

Part No. 38

Product details >

Aluminium plate 220mm, pentagonal-reversed

Part No. 38b

Product details >

Aluminium plate 220mm, pentagonal

Part No. 39

Product details >

Revolving aluminium shoe rack

Part No. 40

Product details >

Aisi 316 retrofit

Part No. 41

Product details >

Aluminium gauge for shoes sx

Part No. 42

Product details >

Self blocking nut M6

Part No. 43

Product details >

Teflon washer 20 mm

Part No. 44

Product details >

Teflon washer 40 mm

Part No. 45

Product details >

Aisi nut 17 (revolving)

Part No. 46

Product details >

Countersink cap screw M5x12 (Nike shoes)

Part No. 47

Product details >

Screw M5x16 (Adidas shoes)

Part No. 48

Product details >